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* PART IS INCLUDED IN DUTLINED SUBASSEMBLY . \{ij
o [TEM 46 REPLACES TTEM #7 AND 4 OF ITEM #38 REPLACE 40—
4 0F TTEM #30 ON RYB 3200-KM UNIT (P/N 93360). L b
ook [TEM 40 IS INCLUDED WITH RYB 3200-KM UNIT AND IS N
AVAILABLE TO ADD ON'RYB 32000 INIT (P/N 93140),

A7 1 91949 | SPRING PIN *
46 | 91997 | RETAINING CLIP *
45 1 91965 | WASHER i 90 | 91818 | #10-24 X 3/8 SOC HO SCREW | B 15| 91814 | #10-24 X 374 STUD *
A4 1 G11TL | ORIVE SHAFT FOLLOVER * 29 | 9499 12 11/32" TIE BAR 2 14 | 91811 ] #10-24 X 1/4 SET SCREW 4x
43 192259 | SPRING (OVER * 28 | 92601 | INWARD NIP SYMBOL 2+ 13191802 | #3-48 X 174 FLAT HO SCREW | +
42 192236 | BACKING PLATE TAB SPRING * 21| 92494 1 WARNING STICKER 1 12192298 | COMPRESSION SPRING *
A1 | 92234 | BACKING PLATE TAB * 20 | 91810 #10-24 X 1/8 SLOT SET SCW | 2 I1 192380 | BACKING PLATE KIT (L & R) |
40 1 96540 | KOLORMATE MODEL 40 o 25 | 91806 | #06-32 X 3/8 PHILLIPS HO SCW | « 10192370 | SEAL SET (L & R) 1
39 | 91851 | #10-32 X 1" SET SCREW 2 24 1 92691 | TOVER NUT 2 9| 92291 | ECCENTRIC 2
38 | 91829 | #10-24 X 11716 SOC HD SCREW | 4+« 23| 92304 | GUIDE PIN * 8 | 92222| METERING GAUGE 2
371 91017 | R.H. OSC. END BLOCK 1 22 | 92004 | NOZZLE ' 7192650 | 12 11/32" [OVER ASS'Y "
3 | 91018 | L.H. OSC, END BLOCK 1 21| 92491 | WAVE WASHER 2 6 | 91340 | 12 11/32" COVER ASSY (OSC) | »
35 | 91219 | ALIGNMENT BLOCK 2 20 | 91906 | WASHER 1 5 | 91304 |12 11/32" OSC ROLL PARTS ASSY
341 91662 | RETAINING RING (12 MM) 1 19 192660 | GEAR CLUTCH ASSY, RYB 3200 | | 4192530 12 11/732" FORM ROLLER W/B | !
33 | 91982 | #10-32 NUT 2 18 | 93843 | DUTSIDE THRUST WASHER 1 3192540 | 12 11/32" METERING ROLL W/B | !
32 192303 | SHOULDER SCREW i 17192586 | BEARING . 2| 92200 LH END FRAME ASSY !
31| 92208 | PLUG x 16| 92401 | BEARING * I 92330 RH. END FRAME ASSY ]
[TEM# |PART ¥ OESCRIPTIIN OTY] | TTEM# [PART 4 OESCRIPTIIN OTY| | [TEM# | PART # OESCRIPTIIN (7Y
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5 ?}— EXISTING HARDWARE
2|~ THIS SCREW REPLACES LONGER EXISTING SCREW DN
« PART IS INCLUDED IN DUTLINED SUB-ASSEMBLY. OPERATOR SIDE INNER PANEL
ok PART IS NOT INCLUDED WITH BRACKET KIT P/N 94070
38, | 93957 | RYOBI MICRD SWITCH CAM | 19. | 94072 | RYB 3200 RH MOUNTING BRACKET |

5. | 9275 | 172" 1.0, VINYL TUBING | 37| 9771 | CALIBRATED BOTTLE K 18, | 91818 | 10-24x3/8 CAP SCREW 2
55, | 972740 | BOTTLE VALVE ASSY | 30, | 93609 | EXTENSION SPRING 2 17, | 91842 | 10-32x1/2 CAP SCREW 3
54, | 94939 | BRACKET , BOTTLE | 35, | 91886 | Mbx!Onn PHIL ROUND HEAD SCREW| | 16, | 91955 | 3/16 1D WASHER I
53, | 93988 | GUARD, SAFETY | 34, | 94066 | RYOBI LINK BRACKET ECCENTRIC | 15, | 94058 | ECCENTRIC BUSHING NON-OP SIDE | |
5. | 92765 | OD-RING * 33, | 91971 | 1/4-28 LOCK NUT | 14, | 94059 | ECCENTRIC BUSHING OP SIDE |
51, | 92760 | DISPENSING VALVE ASSY Kk 32,1 91995 | 3/8 E-RING | 13, | 94054 | RYOBI BRACKET BUSHING ?
50, | 90755 | 3/32 HEX T-WRENCH | 31, | 93941 | RYOBI FORM LINK 2 12, | Q4067 | 5/32¢7/8 ROLL PIN 2
49, | 91832 | 10-32 X 1/2 HEX HEAD SCREW | 30, | 94057 | ACTUATING LINK | [T, | 94050 | ECCENTRIC COLLAR 2
48,1 92370 | TEFLON SEAL SET | 29,1 91989 | 10-32 LOCK NOT 4 10, | 91871 | 10-32x3/8 BRASS TIP SET SCREW | 2
47, | 92778 | KOMPAC SYRINGE | 28, | 91794 | 1/4x1/4 SHOULDER SCREW | 0. | 94055 | LOCKING COLLAR 2
46, | 93950 | SINGLE LEVER CAM | 27, | 94053 | STOP PIN (RYDBD) 2 B, | 94064 | 2728/3200 OPERATION SHAFT |
45 1 91950 | 400 1D SPACER WASHER 4 20, | 91852 | 10-32x3/8 CUP SET SCREW ? 7. | 91846 | 10-32x7/8 CAP SCREW 4
44,1 93986 | OPERATION LABEL | 25, | 94080 | STOP ASSEMBLY I 6. | 91837 | B-32x1/4 FLAT HEAD SCREW 2
43, | 93982 | GEAR GUARD ASSEMBLY | 24, | 91881 | MbxIx2onn PHIL ROUND HD SCREW| 2 5. | 93974 | RH. SAFETY COVER BRACKET |
42,1 91883 | Mox.Bx25nm PHIL ROUND HD SCR | 23, | 93980 | BRACKET BUSHINGS ? 4.1 93975 | L.H. SAFETY COVER BRACKET |
41,1 91973 | MeXT NUT (LOCK) | 22, | 93653 | END FRAME SPACER I 3. | O2750 | ADAPTER BASE ASSY |
40, 1 91882 | Mox1x35rm PHIL ROIND HD SCREW| | 21, | 94071 | RYB 3200 LH MOUNTING BRACKET | | 2, | 93917 | GUARD, PLATE, 3200-W |
39, | 93956 | RYOBI CYLINDER LATCH | 20, | 91809 | 1/4-20x] HEX HEAD SCREMW ? [ | 91840 | 10-32x3/8 BUTTON HEAD SCREW g
ITEM | PART NO DESCRIPTION [Ty [TEM | PART NO DESCRIPTION [Ty TITEM | PART NO DESCRIPTION [Ty






